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This analytical test report shall not be reproduced, except in full, without written permission from Eurofins SF  

Analytical Laboratories. Test results pertain only to those items tested. All samples were in good condition when  

received by the laboratory unless otherwise noted.

Sample Identification: Ethyl Alcohol 190 w/ Bitrex

Respectfully Submitted,

Kelly Peshman, M.S.  

Group Leader  

Scientist

Analysis: Specification Result Method
Assay, Specific Gravity NMT 0.8096 @ 25C 0.8078 FCC 11

NLT 94.9% V/V 95.3% v/v

Lead NMT 0.5 mg/kg < 0.005 mg/kg FCC 11 Appendix III

Fusel Oil To Pass Test Passes Test FCC 11

Ketone, IPA To Pass Test Passes Test FCC 11

Methanol To Pass Test Passes Test FCC 11

Substances Darkened by H2SO4 To Pass Test Fails Test FCC 11

Substances Reduced by To Pass Test Passes Test FCC 11

Permanganate

Acidity, as Acetic NMT 0.003% < 0.003% FCC 11

Alkalinity, as NH3 NMT 3 mg/kg < 3 mg/kg FCC 11

Nonvolatile Residue NMT 0.003% < 0.003% FCC 11
Solubility in Water To Pass Test Passes Test FCC 11
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